% Crafthub.io

Thank you for purchasing the www.crafthub.io Carbon Conversion kit for Yokomo YD2z

Z DX, Crafthub.io DFERLZ ZHAWZTZTEH O RLE 5 T VET,

Carbon chassis conversion kit for Yokomo YD2 z /YD2SX3.
Carbon chassis conversion kit for Yokomo YD2-z or Yokomo D2SX3
This kit is a carbon conversion kit for Yokomo YD2z or YD2SX3.

If you use withYD2z basic kit , you need Yokomo's Genuine optional parts.

® The light weight slide rack sets for YD-2Z (item No Y2-202SZ)
(recommended)

If you use with YD2 SX3kit, you need Yokomo's Genuine optional parts.

® YD2zTransmissioncase (Item No Y2-302Z), Motormount (ltemNoY2-3042),etc.

This kit has an ideal box structure provides high rigidity also use with the high engineering plastic
material together, flexibility can easily optimize depends on the traction, tire grips. Adjustability of the
chassis’ center of gravity resulting in a realistic feeling when operating.

ZDF v M yokomoYD2Z sV M iE, YD2-SX3 A —ARr arn"—Ta %y N TT,

YD2Z TH|Hd %213, Light weight slide rack set for YD-2Z (Item No Y2-20287) Bl M2 C9,
(HEXZ)

YD2-SX3 726 2 23— 545413, YD2-Z I ¥ 7 47— A Transmissioncase(ItemNo Y2-3027) &
Motermount(ItemNoY2-3047) ., “573 BT,

Ry 7Y —OER, T—s =0~y MIEZHRETS LT, HRICHERORLEET 5 2 L8
AR

Copyright www.Crafthub.io Verl.0


http://www.crafthub.io/

'% Crafthub.io

BT DT T AF v 78l v =V L — ARy — L AR EDLEAZ LIS T, HEEICY ¥
—VBROFHRE ZHEST D ENAEETT,

3En T —T XL bdn— o X -t EERLE L, HLESKI—R L, T4
MO =T VT TITAF v I —V iR UL L THARDEDL Z EIZL-» T, BEeZ U v

7z

BT BRI A (2 = L ASTTRETT,

B IR 2 R — LB S DR D IIdERE R v — v F y N TT,

Feature

® -Designed for 1/10th scale YokomoYD2Z or YD2SX3

® -No drilling or modification of original parts is necessary.

® -High center of gravity

® Slide battery tray for setting your suitable vehicle CG (Shorty type battery)
® -Toray 3k high quality carbon plating.

® Chose chassis material, you can setup chassis flexibility

® The best chassis for precise oil damper

® Front Hardpoint for interior detail up

® Rear Hardpoint for active toe, multilink Suspension etc.

Copyright www.Crafthub.io Verl.0



'% Crafthub.io

What is contained in this kit?

chyd2z_ 01 | Batteryplate Toray Carbon 1

chyd2z 02 | Centerframe Toray Carbon 1

chyd2z_03 | Frontframe Toray Carbon 1

chyd2z_04 | Rearframe Toray Carbon 1

chyd2z_05 | Servoholder Toray Carbon 1

chyd2z_ 06 | Sideframe Toray Carbon 2

chyd2z 07 | Upperdeck Toray Carbon 1

chyd2z_ 08 | Centerframe Colorfabb HT 1 option
chyd2z 09 | Frontframe Colorfabb HT 1 option
chyd2z_10 | Rearframe Colorfabb HT 1 option
chyd2z_11 | Servoholder Colorfabb HT 1 option
chyd2z_12 | Sideframe Colorfabb HT 2 option
chyd2z_ 13 | Upperdeck Colorfabb HT 1 option
chyd2z_14 | ESCBase Colorfabb HT 1

chyd2z_15 | ESCplate Colorfabb HT 1

chyd2z_16 | Servoclip Colorfabb HT 1

chyd2z_17 | Batteryplatebase Colorfabb HT 1

chyd2z_18 | Battery fixknob Colorfabb HT 2

chyd2z_19 | M3*2mmSpacer Colorfabb HT 3

chyd2z 20 | M3*9mmSpacer Colorfabb HT 2

chyd2z_21 | Standoff 30mm Alu 3

chyd2z 22 | Standoff 35mm Alu 4

chyd2z 23 | M3*45mmscrew 1

chyd2z 24 | M3*6bottonscrew 10

chyd2z_25 | M3*8Countersunkscrew 8

chyd2z 26 | M3nylon nut 1

chyd2z 27 | M3*%6Countersunkscrew 12

chyd2z 28 | M3 pressfitnut 8 | 4forClystalchassis
chyd2z_29 | M3Nut 2

chyd2z_30 | M3*10 bottonScrew 2

Copyright www.Crafthub.io Verl.0




'% Crafthub.io
What we need to assemble

Clamp, Hammer, hex drivers
I T T N w—, hex N7 A /38—

g

Copyrignt s cratihut.

Construction manual
1,

Build the upper deck and side frame. Use 2 pieces of cardboard as a barrier between the clamp and
carbon to protect the carbon. Align the top deck tabs to the corresponding holes on the side frame
and use the clamp to carefully tighten them into place ( refer to pictures for correct orientation.) .
Secure frame with the 3x 35 mm standoffs and 6x m3 button screws.

When assembling the chassis, don’t use epoxy glue!

T N —=T X OMIANLT, IR AAER DN E S| BRI E TS ZADH T 5= R L
T, V¥ —TVOMAILTT, ZRFUEEAZHE I LEIIH D XA,

1 www.crafthub.jo
Peace of card board to prevent scratch damage.

ht www.crafthub.i
(this is sample image)
Tighten up the gantry, and then connect it with 35mm stand off, M3*6 Button Screw.

Copyright www.Crafthub.io Verl.0



& crafthub.io
Do D EMERICENZNTTYHA R7ZL—L LT vR—F o X230 IRALE T,

2, Chassis build

Carbon bottom chassis assemble. If you use Plastic frame parts only, you can also ride without any
problem. You can assemble Carbon and plastic parts together, and optimize suitable flexibility that
you want .

o= R N . o g PN P iy, 8
RonviiahiBAAAMANCLAT i1 bMo

-

How to 1nsert Pressfit Nut

Copyright www.crafthub.io
Use the hammer to penetrate the press-fit nut.

7L ATy M EARZEDY 1T E T,

Assemble rear and front plate with M3*6countersunkscrew.

Copyright www.Crafthub.io Verl.0



'% Crafthub.io

Pressfitnut

Copyright www.Crafthub.io Verl.0



% Crafthub.io

ConviightizvavanZerafthublio

Place a 2 mm spacer between the upper deck and the 30 mm stand off.

Convriiahthavanan’crafthiiblio;

Please check the servo mount tab postsion.

Copyright www.Crafthub.io Verl.0



% Crafthub.io

Copviighthwanvancratthubtio

35mmStandoff

30mmStandoff

ConviighithwananZcratthiibfio
-Install steering servo on upper deck in the same orientation as the original chassis.
Install the receiver and gyro on the bottom deck with double sided tape ( you can install the receiver and

gyro on the top deck, but it will limit your placement options of the battery tray).

ATFT VT —ReA A=V L, ZE#K. Uy A azmlimr —7 CEbl 2B amcEE LET,

Copyright www.Crafthub.io Verl.0



% Crafthub.io

Servo fix clip

viiia hthavaaan’crafthiib®io

)
°)
<)

Fix Steering servo with servo fix clip and M3*10 screw.

M3*8CountersunkScrew

9mm Spacer

— - . - o -

g g s BN, s s g i U P B

Glole )Y ¢ s \LYAVYAVY W o C Viels e
.

-Connect assembled upper deck and side frame to the bottom deck with 6x 3*8 flat head screws ( make
sure your gyro and receiver are installed to bottom deck before).
EDH, TyN—T vxEEELET,

Copyright www.Crafthub.io Verl.0



'% Crafthub.io

Use the service hole to adjust a Gyro

Copyright www.Crafthub.io Verl.0

10



'% Crafthub.io

M3%45mm screw

M3 NylonNut

) g i g P N, i i s 1 —~
Glelely [} AA/AAAN N

After connecting the upper and bottom deck slightly loosen all the screws and check that the body
doesn’t have any distortion or misalignments, then tighten again.

EFOY v —o B b LT, TRTOY Y~ DAY Y a—F —FEEDT, ¥y —UICERRNT
LEWRB LG, TRTOAS Y 2 — 2 MEICHD £

11
Copyright www.Crafthub.io Verl.0



3% crafthub.io
3 ESCmount assemble

ESC Base

Conviiahithwvavaa’crafthiib®io

M3*6Countersunkscrew

o

ConvrighthwvananZcraftthiibtio

Copyright www.Crafthub.io Verl.0

12



% Crafthub.io

M3*6Countersunkscrew

- . - o - -

o s | Py e g U P M D

e ww Ve AW"-V V.‘V~’: ’j\ & Vijeolslle
-

4 Battery Toray/Mount base

M3 Nut

Battery mount can set anywhere on upper deck so you can adjust the vehicle's center of
gravity (Refer to photo on page 13 for installation.)

NRyT V=<7 MIFLEDY ¥ — CGIIS L TT v =T v Fx FO X ZICTHEE TE £,

Copyright www.Crafthub.io Verl.0

13



% Crafthub.io

- - e
. — P £V . s s il W P
¢ s \LYAVLYAYY A &

Glelely
‘ -

Fix with M3*8 countersunk screw.

Copyright www.Crafthub.io Verl.0

T
"

To )
¢

§

M3*6BottonScrew
M3*10knurledStandoff

14



% Crafthub.io

If you want to rise up battery position higher, place the standoff between Base and carbon plate.
Ex.Standoff height 10-30mm.

HL. LoD IRy TV —DOR—/)V RV a rEz EF-0gEAaiE 10mmkara30mm O A R—H—%

Ny TV —=R=R LB =R RNy T V=T L= MR Z LIZ L > TZEI M~ CG % L5 Z LT
TET,

15
Copyright www.Crafthub.io Verl.0



% Crafthub.io

Option

Engineered plastic crystal chassis

Programmable illumination system

Copyright www.Crafthub.io Verl.0

16



'% Crafthub.io

Disclaimer
Do not use this file for commercial purpose without any permission.

This model is designed to make FDM 3Dprinter, the parts have some additive markings, however,
no problem for those parts function.

We use/recommend ColorfabbHT firmament
https://colorfabb.com/colorfabb-ht-tritan

If you have any question, please contact is via a form.
https!//www.crafthub.io/contact-us/
Crafthub.io kay Hirano

https://[www.crafthub.io
Instagram: @crafthub.io
YouTube: https://www.youtube.com/channel/UC5s76d53JjdKf krleUo6MQ/videos

Special thanks to
Earl Alexander Seung Snyder

17
Copyright www.Crafthub.io Verl.0


https://colorfabb.com/colorfabb-ht-tritan
https://www.crafthub.io/contact-us/
https://www.crafthub.io/
https://www.youtube.com/channel/UC5s76d53JjdKf_krIeUo6MQ/videos

